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WCDMA Band V (RMC 12.2Kbps)
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e* FCC RF Test Report Report No. : FG932820A

SPORTON LAB.

Conducted Spurious Emission

GSM850 (GPRS class 8)) GSM850 (EDGE class 8)

Lowest Channel Lowest Channel

Spectrum
Ref Level 24.50 dBm Offset 14.50 db Mode Auto Sweep
SGL Count 10/10

@1 Max

Spectrum

Ref Level 24.50 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 10/10
(@1 Max

20 dbit §heck PARS 20 dbifit $heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
-10 d
SPURIOL
[-20d
-30
S0
-60 di -60 di
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 593.97551 MRz -37,49 dém 24,49 dB 30.000 MHz 820.000 MHz 1.000 MHz 245.36482 MHz -37.51 dém 24,51 d8
855.000 MHz 1.000 GHz 1,000 MHz 927.78986 MHz -36.87 dém -23.87 dB 855.000 MHz 1.000 GHz 1,000 MHz 939.02174 MHz -37.54 dém -24.54 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.64779 GHz -36.85 dam -23,85 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.18648 GHz -36.37 deém 2337 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.75478 GHz -32,12 d8m -19.12 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.25934 GHz -32,54 dam -19.54 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.92988 GHz -35.74 d8m -22.74 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.84389 GHz -35.49 d8m -22.49 d8
) J ) J
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Middle Channel Middle Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep
SGL Count 10/10

Date: 26 APR 2019 21:18:47

Spectrum

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep
SGL Count 10/10

(@1 Max (@1 Max

20 dbifnit Gheck pAES 20 gbinit §heck PAES
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS

10 10

0 0

US_LINE_/

60 dB 60 dB
70 -70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 240.23238 MHz -36.36 dBm -23.36 d8 30.000 MHz 820.000 MHz 1.000 MHz 728.20840 MHz -38.00 dém -25,00 d&
855.000 MHz 1.000 GHz 1,000 MHz 941.63043 MHz -36.02 dém -23.02 d8 855.000 MHz 1.000 GHz 1,000 MHz 969.67391 MHz -37.15 dém -24.15 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.66267 GHz -37.50 dem -24,50 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.97213 GHz -37.46 dam -24,46 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.72178 GHz -32,89 dam -19,89 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.90676 GHz -32,60 dam -19.60 d8
7,000 GHz 9.000 GHz 1,000 MHz 8.13598 GHz -35.88 d8m -22,88 d8 7,000 GHz 9.000 GHz 1,000 MHz 8.80990 GHz -34.13 d8m -21.13 d8

)i ] (11T p—
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Highest Channel Highest Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep
SGL Count 10/10

) J

Date: 26 APR 2019 21:20:21

Spectrum

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep
SGL Count 10/10

20 dbi §heck PARS 20 dbi §heck PARS
Line _$PURIOUS | INE_ABS PABS Line _$PURIOUS | INE_ABS PABS
10 10
il il
-10 d -10 d
[ SPURIOUS_LINE

20 d

60 d8 60 dB
-70 d -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 342.09145 MHz -37.80 dém -24,80 d& 30.000 MHz 820.000 MHz 1.000 MHz 329.85257 MHz -37.56 dém -24,56 d8
855.000 MHz 1.000 GHz 1.000 MHz 977.35507 MHz -37.06 dém -24.06 d8 855.000 MHz 1.000 GHz 1,000 MHz 991.26812 MHz -36.27 dém -23.27 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69754 GHz -36.03 dam -23.03 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.91489 GHz -36,82 dém -23.82d8
3.000 GHz 7.000 GHz 1,000 MHz 6.90226 GHz -33,11 d8m -20.11 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.87427 GHz -32,36 dam -19.36 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.00537 GHz -35.55 d8m -22,55 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.24847 GHz -34.76 d8m -21.76 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932820A

GSM1900 (GPRS class 8))

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep
SGL Count 10/10

(@1 Max

20 qbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES

10

0

Spectrum

Ref Level 25.20 dBm
SGL Count 10/10

Offset 15.20 db

Mode Auto Sweep

(@1 Max

20 qbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES

10

0

Date: 26 APR 2019 22:05:48

30
S50
60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 959.52274 MHz -36.33 d8m -23.33 d8 30.000 MHz 1.000 GHz 1,000 MHz 152,63618 MHz -35,92 dém -22,92 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.29877 GHz -37.59 dém 24,59 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.31270 GHz -38.30 dém -25.30 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.79964 GHz -36.54 dém -23.54d8 1.915 GHz 3.000 GHz 1,000 MHz 2.62199 GHz -36.41 dém -23.41d8
3.000 GHz 7.000 GHz 1.000 MHz 6.74978 GHz -32,27 deém -19.27 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.73828 GHz -32,01 dem -19.01 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.86833 GHz -34,04 dam -21.04 d8 7.000 GHz 13.600 GHz 1,000 MHz 9.12858 GHz -34,18 dam 21,18 d8
13.600 GHz 19.100 GHz 1,000 MHz 18.25483 GHz -32.17 d8m -19.17 d8 13.600 GHz 19.100 GHz 1,000 MHz 17.92328 GHz -31,87 dém -18.87 d8
o J - 7 T —
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Middle Channel

Middle Channel

Spectrum

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 25.20 dBm
SGL Count 10/10

Offset 15.20 db

Mode Auto Sweep

Date: 26 APR 2019 22:07:11

(@1 Max (@1 Max
20 dbipit fheck PAES 20 dbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
[INE
_LINE

30 -30

50 50

60 d 60 d

70 70

Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 928.01349 MHz -36.30 d8m -23,30 d8 30.000 MHz 1.000 GHz 1,000 MHz 914.44028 MHz -36.86 dBm -23,86 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.73668 GHz -37.88 dém -24,80 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.77047 GHz -36,74 d8m -23.74d8
1.915 GHz 3.000 GHz 1.000 MHz 2.33220 GHz -35.80 dém -22.80 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.50876 GHz -36.39 dém -23.39 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.16935 GHz -32,11 deém -19.11d8 3.000 GHz 7.000 GHz 1.000 MHz 5.75241 GHz -30.81 dem -17.81d8
7.000 GHz 13.600 GHz 1,000 MHz 12.86439 GHz -34,72 d8m -21,72 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.54273 GHz -34,34 dam -21,34 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.59709 GHz -32,60 dem -13.60 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.23176 GHz -32.45 d8m -13.45 d8
) J ) J
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Highest Channel

Highest Channel

sctrum

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep

SGL Count 10/10

@1 Max

20 dlifit $heck PAES
Line _$PURIOUS | INE_ABS PABS

10

od

Spectrum

Ref Level 25.20 dBm
SGL Count 10/10

Offset 15.20 db

Mode Auto Sweep

@1 Max

20 dlifit $heck PAES
Line _$PURIOUS | INE_ABS PABS

10

od

LINE,
_(HINE_
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60 d 60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | Aimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | Aimit |
30.000 MHz 1.000 GHz 1,000 MHz 848.99800 MHz -36,88 d8m -23.88 d8 30.000 MHz 1.000 GHz 1,000 MHz 143.67566 MHz -36,37 dém -23.37.d8
1.000 GHz 1.845 GHz 1.000 MHz 1.33509 GHz -36.53 d8m -23.53 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.41279 GHz -37.10 dém -24,10 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.57277 GHz -35.57 dém -22.57 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.96698 GHz -35.78 dém -22.78 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -31,50 dam -18.50 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -32,61 dém -19.61d8
7.000 GHz 13.600 GHz 1,000 MHz 12.31050 GHz -35,05 dam -22,05 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.25376 GHz -34,30 dam -21,39 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.91450 GHz -32.30 dém -13.30 d8 13.600 GHz 19.100 GHz 1,000 MHz 18.27486 GHz -31.95 dem -18.95 d8
)i J )i J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932820A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

*

Spectrum

Ref Level 24.50 dm  Offset 14.50 dB

SGL Count 10/10

Mode Auto Sweep

(@1 Max

20 gbinit $heck PAES
Line _§PURIOUS_| INE_ABS, PABS

10

0

Spectrum

Ref Level 25.20 dém
SGL Count 10/10

Offset 15.20 d& Mode Auto Sweep

@1 Max

20 diit $heck PABS
Line _$PURIOUS_JINE_ABS, PAES

10

0

_LINE_A
1
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-50
60 d
60d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1,000 MHz 499,00300 MHz -37.33 dém -2433 d8
30.000 MHz 820.000 MHz 1.000 MHz 619.01299 MHz -33,47 dém -20,47 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84437 GHz -36.00 dem -23.00 dB
855.000 MHz 1.000 GHz 1.000 MHz 972.93478 MHz -36.61 dem -23.61d8 1.915 GHz 3.000 GHz 1.000 MHz 2.95762 GHz -35.,28 dém -22.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84539 GHz -37,28 dem -24,28 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -30.83 dém -17.83 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.80377 GHz -32,67 dam -19.67 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.21356 GHz -34.22 dam -21.22 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55106 GHz -34.82 d8m -21.82 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.25836 GHz -32,41 d8m -19.41 d8
w ~
J J NI wa
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Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10
(@1 Max
20 dbiit fheck PAES
Line _§PURIOUS_| INE_ABS, PABS
10
0

Spectrum

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep

SGL Count 10/10

20 dsiit $heck PARS
Line _$PURIOUS_JINE_ABS, PAES

10

0
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-30
-50
.60 d
60 d8
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency |___Powerabs | Alimit | 30.000 MHz 1.000 GHz 1,000 MHz 571.71664 MHz -36.94 dém -23.84 de
30.000 MHz 820.000 MHz 1.000 MHz 666.22439 MHz -37.23 dém -24,23 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.15519 GHz -37.21 dém -24.21 d8
855.000 MHz 1.000 GHz 1,000 MHz 855.39855 MHz -37.30 dém -24.30 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.77333 GHz -36.10 dém -23.10 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.98413 GHz -37.07 dem -24,07 da 3.000 GHz 7.000 GHz 1.000 MHz 6.37783 GHz -32.19 dém -19.19 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.98775 GHz -33,14 dam -20.14 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.57482 GHz -35,27 dam -22.27 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.36833 GHz -35.48 d8m -22,48 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.24854 GHz -30.87 dém -17.87 d8
J NHIED wa
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Highest Channel

Highest Channel

ectrum

Ref Level 24.50 dém  Offset 14.50 dB

SGL Count 10/10

Mode Auto Sweep

(@1 Max

20 gbinit $heck PAES
Line _§PURIOUS_} INE_ABS, PABS

10

0

10 d

| SPURIOUS_LT
~20 d

Spectrum

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep

SGL Count 10/10

20 bt gheck 3
Line _$PURIOUS ) INE_ABS PAES

10

0
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-30
S0
.60 d
60 d8
70
70 b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency |  Power Abs Alimit__| 30.000 MHz 1.000 GHz 1.000 MHz 723.93053 MHz -36.,48 d8m -23.48 d8
30.000 MHz 820.000 MHz 1.000 MHz 680.63208 MHz -37.57 dém -24.57 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.72781 GHz -36.24 dém -23.24 d8
855,000 MHz 1.000 GHz 1.000 MHz 855.54348 M -31,10 dém -18.10 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91520 GHz -29.10 dém -16.10 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.18123 GHz -36.30 dam -23.39 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.81827 GHz -31,77 dém -18.77 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.77528 GHz -32,05 dam -19.05 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.16784 GHz -33,09 dam -20.09 de
7.000 GHz 9.000 GHz 1,000 MHz 7.55381 GHz -34.94 dBm -21.94 dB 13.600 GHz 19.100 GHz 1.000 MHz 17.85689 GHz -32,27 dém -19.27 d8
w ~
J J NENED wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932820A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.20 di

Mode Auto Sweep

(@1 Max

Limit ¢heck
20 dbife—$PURIOUS }INE ABS
10d

50

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions

Range Low |  Rangeup | RBW | Frequency | powerabs | ALimit |

30.000 MHz 1.000 GHz 1,000 Mz 591.10695 MHz -36.56 dBm -23.56 d8

1,000 GHz 1.708 GHz 1.000 MHz 1.70412 GHz -35.23 d8m -22.23 d8

1.760 GHz 3.000 GHz 1.000 MHz 2.95730 GHz -35.59 dém -22.59 dB

3,000 GHz 7.000 GHz 1.000 MHz 6.38233 GHz -31.99 dam -18.99 d8

7.000 GHz 13.600 GHz 1,000 MHz 11.16501 GHz -34.44 d&m -21.44 d8

13.600 GHz 18.000 GHz 1.000 MHz 16.26899 GHz -32.36 d8m -19.36 d8

"
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Middle Channel

Spectrum

&

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.20 di

Mode Auto Sweep

(@1 Max

Limit ¢heck
20 dbife—$PURIOUS }INE ABS
10 df

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequenc | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 885.83958 MHz -36.32 dem
1,000 GHz 1.705 GHz 1.000 MHz 1.41486 GHz -37.06 d8m
1.760 GHz 3.000 GHz 1.000 MHz 282975 GHz -35.87 dém
3,000 GHz 7.000 GHz 1.000 MHz 6.90476 GHz -31.85 dam
7.000 GHz 13.600 GHz 1,000 MHz 12.20774 GHz -35.58 dam
13.600 GHz 18.000 GHz 1.000 MHz 16.25034 GHz -32.40 d8m
2

J
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Highest Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.20 di

Mode Auto Sweep

(@1 Max

Limit ¢heck
20 dbife—$PURIOUS }INE ABS
10 df

0

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency |___powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 Mz 873.23588 MHz -36.18 d8m -23.18 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.63753 GHz -37.17 d8m -24.17 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76008 GHz -30.57 dém -17.57.d8
3,000 GHz 7.000 GHz 1.000 MHz 6.82677 GHz -30.81 dm -17.81 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.21686 GHz -35.05 dém -22.05 d&
13.600 GHz 18.000 GHz 1.000 MHz 17.66390 GHz -31.68 dém -18.68 dB

] (11111 —
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saronis. FCC RF Test Report

Report No. : FG932820A

Frequency Stability

Test Conditions Middle Channel (GPGRssMgsags 8) (EDGGSI;\A(?Iigs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0049 0.0060
40 Normal Voltage 0.0525 0.0168
30 Normal Voltage 0.0120 0.0538
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0573 0.0336
0 Normal Voltage 0.0192 0.0538
110 Normal Voltage 0.0084 0.0466 PASS
-20 Normal Voltage 0.0143 0.0167
-30 Normal Voltage 0.0107 0.0478
20 Maximum Voltage 0.0466 0.0514
20 Normal Voltage 0.0155 0.0132
20 Battery End Point 0.0395 0.0395
Note: Normal Voltage = 3.6V. ; Battery End Point (BEP) =3.8V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel (GgFSQI\SA%:?;sOs 8) (Eggll\zﬂt?ggs 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0052 0.0005
40 Normal Voltage 0.0015 0.0017
30 Normal Voltage 0.0027 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0170 0.0255
0 Normal Voltage 0.0074 0.0186
-10 Normal Voltage 0.0160 0.0011 PASS
-20 Normal Voltage 0.0218 0.0037
-30 Normal Voltage 0.0005 0.0213
20 Maximum Voltage 0.0053 0.0160
20 Normal Voltage 0.0021 0.0016
20 Battery End Point 0.0133 0.0011
Note:

1. Normal Voltage = 3.6V.

; Battery End Point (BEP) =3.8V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG932820A

Test Conditions Middle Channel (RMC 1\2/\./;::(3;\22532(’1\2/.2““) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0394
30 Normal Voltage 0.0441
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0071
0 Normal Voltage 0.0323
-10 Normal Voltage 0.0049 PASS
-20 Normal Voltage 0.0168
-30 Normal Voltage 0.0312
20 Maximum Voltage 0.0442
20 Normal Voltage 0.0155
20 Battery End Point 0.0012
Note: Normal Voltage = 3.6V. ; Battery End Point (BEP) =3.8V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel Xéﬁ%ﬂgg;gg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0128
30 Normal Voltage 0.0164
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0117
0 Normal Voltage 0.0155
110 Normal Voltage 0.0239 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0165
20 Normal Voltage 0.0005
20 Battery End Point 0.0032
Note:

1. Normal Voltage = 3.6V.

; Battery End Point (BEP) =3.8V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel %%DCMfzgaKlils\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0156
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0006
20 Battery End Point 0.0167
Note:
1. Normal Voltage = 3.6V. ; Battery End Point (BEP) =3.8V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Top Antenna:

GSM850 (GPRS class 8)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672.8 -48.71 -13 -35.71 -57.56 -51.96 4.00 9.40 H

2509.2 -61.56 -13 -48.56 -75.04 -65.13 4.88 10.60 H
Middle 3345.6 -64.20 -13 -51.20 -79.67 -69.13 5.52 12.60 H

1672.8 -43.47 -13 -30.47 -52.11 -46.72 4.00 9.40 V

2509.2 -62.61 -13 -49.61 -75.94 -66.18 4.88 10.60 V

3345.6 -64.28 -13 -51.28 -79.75 -69.21 5.52 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
— Over SPA S.G. TX Cable | TX Antenna o
Channel Fr(e:\q/ll:_lezn)cy (EI;: ) (Ialénr:) Limit Reading Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1672.8 -56.86 -13 -43.86 -65.71 -60.11 4.00 9.40 H

2509.2 -66.69 -13 -53.69 -80.17 -70.26 4.88 10.60 H
Middle 3345.6 -65.82 -13 -52.82 -81.29 -70.75 5.52 12.60 H

1672.8 -63.89 -13 -50.89 -72.53 -67.14 4.00 9.40 V

2509.2 -66.84 -13 -53.84 -80.17 -70.41 4.88 10.60 V

3345.6 -65.47 -13 -52.47 -80.94 -70.40 5.52 12.60 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
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GSM1900 (GPRS class 8)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -63.35 -13 -50.35 -80.35 -70.10 5.85 12.60 H

5640 -62.39 -13 -49.39 -83.06 -68.19 7.30 13.10 H
Middle 7520 -56.78 -13 -43.78 -83.05 -59.93 8.35 11.50 H

3760 -59.57 -13 -46.57 -76.61 -66.32 5.85 12.60 V

5640 -59.92 -13 -46.92 -80.99 -65.72 7.30 13.10 V

7520 -56.95 -13 -43.95 -83.03 -60.10 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e:\q/ll:_lezn)cy (E:BRnT) (Ialénr:) Limit Reading Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3760 -64.31 -13 -51.31 -81.31 -71.06 5.85 12.60 H

5640 -62.37 -13 -49.37 -83.04 -68.17 7.30 13.10 H
Middle 7520 -56.63 -13 -43.63 -82.90 -59.78 8.35 11.50 H

3760 -64.23 -13 -51.23 -81.27 -70.98 5.85 12.60 V

5640 -62.15 -13 -49.15 -83.22 -67.95 7.30 13.10 V

7520 -56.92 -13 -43.92 -83 -60.07 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
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WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -68.48 -13 -55.48 -77.33 -71.73 4.00 9.40 H
2509.2 -66.84 -13 -53.84 -80.32 -70.41 4.88 10.60 H
Middle 3345.6 -65.87 -13 -52.87 -81.34 -70.80 5.52 12.60 H
1672.8 -67.63 -13 -54.63 -76.27 -70.88 4.00 9.40 V
2509.2 -66.86 -13 -53.86 -80.19 -70.43 4.88 10.60 V
3345.6 -65.76 -13 -52.76 -81.23 -70.69 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e:\q/ll:_lezn)cy (E:Ber) (Ialénr:) Limit Reading Power loss Gain Pol?li;/z\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -64.25 -13 -51.25 -81.25 -71.00 5.85 12.60 H
5640 -62.40 -13 -49.40 -83.07 -68.20 7.30 13.10 H
Middle 7520 -57.01 -13 -44.01 -83.28 -60.16 8.35 11.50 H
3760 -63.87 -13 -50.87 -80.91 -70.62 5.85 12.60 V
5640 -61.51 -13 -48.51 -82.58 -67.31 7.30 13.10 V
7520 -56.80 -13 -43.80 -82.88 -59.95 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(elt\q/ll:_'ezn)cy (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -64.96 -13 -51.96 -80.58 -71.81 5.65 12.50 H
5197.8 -62.58 -13 -49.58 -82.75 -68.25 7.13 12.80 H
Middle 6930.4 -57.26 -13 -44.26 -82.55 -60.66 8.40 11.80 H
3465.2 -65.33 -13 -52.33 -80.98 -72.18 5.65 12.50 V
5197.8 -62.18 -13 -49.18 -82.8 -67.85 7.13 12.80 V
6930.4 -57.22 -13 -44.22 -82.62 -60.62 8.40 11.80 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Bottom Antenna:

GSM850 (GPRS class 8)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672.8 -46.26 -13 -33.26 -55.11 -49.51 4.00 9.40 H

2509.2 -62.64 -13 -49.64 -76.12 -66.21 4.88 10.60 H
Middle 3345.6 -65.11 -13 -52.11 -80.58 -70.04 5.52 12.60 H

1672.8 -54.69 -13 -41.69 -63.33 -57.94 4.00 9.40 V

2509.2 -65.32 -13 -52.32 -78.65 -68.89 4.88 10.60 V

3345.6 -65.72 -13 -52.72 -81.19 -70.65 5.52 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e:\q/ll:_lezn)cy (55:1 ) (Ialénr:) Limit Reading Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1672.8 -57.50 -13 -44.50 -66.35 -60.75 4.00 9.40 H

2509.2 -66.50 -13 -53.50 -79.98 -70.07 4.88 10.60 H
Middle 3345.6 -65.54 -13 -52.54 -81.01 -70.47 5.52 12.60 H

1672.8 -57.42 -13 -44.42 -66.06 -60.67 4.00 9.40 V

2509.2 -66.89 -13 -53.89 -80.22 -70.46 4.88 10.60 V

3345.6 -65.78 -13 -52.78 -81.25 -70.71 5.52 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
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GSM1900 (GPRS class 8)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -62.84 -13 -49.84 -79.84 -69.59 5.85 12.60 H

5640 -61.96 -13 -48.96 -82.63 -67.76 7.30 13.10 H
Middle 7520 -56.59 -13 -43.59 -82.86 -59.74 8.35 11.50 H

3760 -61.43 -13 -48.43 -78.47 -68.18 5.85 12.60 V

5640 -57.39 -13 -44.39 -78.46 -63.19 7.30 13.10 V

7520 -56.77 -13 -43.77 -82.85 -59.92 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e:\q/ll:_lezn)cy (E:BRnT) (Ialénr:) Limit Reading Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3760 -63.97 -13 -50.97 -80.97 -70.72 5.85 12.60 H

5640 -62.20 -13 -49.20 -82.87 -68.00 7.30 13.10 H
Middle 7520 -56.32 -13 -43.32 -82.59 -59.47 8.35 11.50 H

3760 -64.29 -13 -51.29 -81.33 -71.04 5.85 12.60 V

5640 -61.69 -13 -48.69 -82.76 -67.49 7.30 13.10 V

7520 -56.60 -13 -43.60 -82.68 -59.75 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -69.55 -13 -56.55 -78.40 -72.80 4.00 9.40 H
2509.2 -66.70 -13 -53.70 -80.18 -70.27 4.88 10.60 H
Middle 3345.6 -65.84 -13 -52.84 -81.31 -70.77 5.52 12.60 H
1672.8 -69.65 -13 -56.65 -78.29 -72.90 4.00 9.40 V
2509.2 -66.90 -13 -53.90 -80.23 -70.47 4.88 10.60 V
3345.6 -65.72 -13 -52.72 -81.19 -70.65 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e:\q/ll:_lezn)cy (E:Ber) (Ialénr:) Limit Reading Power loss Gain Pol?li;/z\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -63.73 -13 -50.73 -80.73 -70.48 5.85 12.60 H
5640 -62.21 -13 -49.21 -82.88 -68.01 7.30 13.10 H
Middle 7520 -56.52 -13 -43.52 -82.79 -59.67 8.35 11.50 H
3760 -63.70 -13 -50.70 -80.74 -70.45 5.85 12.60 V
5640 -61.82 -13 -48.82 -82.89 -67.62 7.30 13.10 V
7520 -56.78 -13 -43.78 -82.86 -59.93 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(elt\q/ll:_'ezn)cy (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -65.17 -13 -52.17 -80.79 -72.02 5.65 12.50 H
5197.8 -62.55 -13 -49.55 -82.72 -68.22 7.13 12.80 H
Middle 6930.4 -57.32 -13 -44.32 -82.61 -60.72 8.40 11.80 H
3465.2 -65.06 -13 -52.06 -80.71 -71.91 5.65 12.50 V
5197.8 -62.12 -13 -49.12 -82.74 -67.79 7.13 12.80 V
6930.4 -56.93 -13 -43.93 -82.33 -60.33 8.40 11.80 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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